
660 RALLY FACTORY REPLICA 2007 <2007><EU><9799G9>
EXHAUST SYSTEM

3326

Pos Part Number Description Additional Text Quantity

1 58505007300 EXHAUST MANIFOLD I RALLYE 06 2.00

2 58505008300 EXHAUST MANIFOLD II RALLYE 06 2.00

3 58503031000 SPRING CLIP SIDE STAND 05 1.00

5 58505058000 EXHAUST CLAMP RALLYE 02 2.00

6 50305016000 TEN.SPRING L=62MM EY.MOVEABLE 18.00

7 58505171000 ENDCAP SILENCER OPEN 2000 2.00

8 58505010200 REAR EXH.PIPE RALLYE L/S 01 1.00

8 58505110200 REAR EXH.PIPE RALLYE R/S 01 1.00

9 58505040000 EXHAUST BUSH. 25X12,5X14 2001 2.00

10 58505071300 SILENCER THROTTLED L/S 2001 2.00



10 58505171300 SILENCER THROTTLED R/S 2001 1.00

11 58303061000 SPECIAL WASHER ALU 8 X 24 MM 2.00

12 5850506700090 EXHAUST SUPP. CENTER RALLY 02 2.00

13 59005078550 STUFF.YARN 550GRAM L=550MM SX 2.00

14 54305068100 damp. component silicone grey 2.00

15 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 4.00

16 0011480800 DUMMY RIVET 4,8X 8 NIRO 6.00

17 56509064100 Self locking nut M6 - 10 4.00

18 0991080163 FLAT HEAD SCREW M8X16 10.9 2.00

20 58555066000 EXHAUST BRACKET L/S CPL. 01 1.00

20 58555065000 EXHAUST BRACKET R/S CPL. 01 1.00

21 54605068000 EXHAUST BRACKET RUBBER BLACK 2.00

22 54605069000 BUSHING 7,5X12X28X7,8 '96 4.00

23 0015060353 HH COLLAR SCREW M 6X35 WS=8 LC4 ADVENTURE 2.00

24 0934060003 Hex. nut DIN 934 M6 2.00

25 58505161200 CLAMP FOR SILENCER 03 2.00

26 50232050000 WASHER 6,2X18X2 125 2.00

31 58505071350 HOLE RESTRICTOR RALLYE 2002 2.00


